PM1733

B81-81

ARM MOWER

PARTS MANUAL
ISSUE 2




"QUIM LINHOSTO DILHOM ONNLYYM NN ONNANIMNY NI TYNOSHIAUNIIAIE YHI SSYA WN4va

1S NIOHOS ‘NIAYOM NIANNI3E ¥IHOIS SV 9316139 WASSYWIDHOVS 139 ANN 13LS3 139 LSI ANIHOSY 31d
"AAANIMYIA NZ NOLLWIIHAIZAdSNANIHOS YN STV LHOIN LS1 ANN NILTVHING

HOHIANZ ¥Nd HONY STV ONNHYHNASNY ANYANYLS 310 HN4 NIONNGIFIHOSAE THOMOS NNV HONGANYH Svd
"1SSYT NIWNOMNZ NOILYWHOLANI NITIANIAY

310 ANYID NINHI FIA '4NY ONNTISLEYLSNIIANIANNY HANENL Q40408 ¥3A LIW IMYINOM 31118 JIS NIWHIN
NIWNILLSNIFNIFGN INIHOSYIN HaNHI LIW LHOIN HONGANYH WAS3IA NI NOILYWHOLNI 1A NNIM "HOINAIFNYEANN
NOLLIHIZIdS ¥3a NI NIA9NYIANYHOOAIM aNIS NINIHOSYIN HINYNL GHOAWO0d NOA ONNTHOIMINIHILIIM
NILNVLSNOY H30 ONNHDANY ~DIFHH0M ONIHOIMLNIS40HIA 138 ONIS HONGANYH WISTIANI NI8YODNY 31d

INIHOSVYIN H3d NYIWNNNNIRIES

"NIHILLON NZ NIQY.LSHONE ANN NITHYZ 371V "LHOIN 3IS
NISSIONEA OLLHOIM NIONNTIFLSIG T LZLYSHS 198 SHIANOSIE LS SYA "NIANIM HITANYH NIHHI ¥3d0 SNN
NV HOIS 21S NNIM 'NY YW1 3S31a TS NIFID aNN NIF INIHOSYIN HIHHI NHIWWNNNIIEIS 310 H3IH IS NAOvHL

OILHOIM

‘NIILIHLINT NOS 3N0

ISNIV INIHOYI V1 3a NOLLYSITLLN.T INYIONOD IND 30 NI J1H4IMVND 1S3 ¥NILYHIdO FHLOA 3ND SNOA-ZIUNSSY
‘NOLLYSIILLA INNOE INN.A NOLLIANOD V 318VI4 JNIN0D IFHIAISNOD 1S3 31713 13 'F31S3L 313 V INIHOVIN 31130
"INIHOVIN V1 3d NOLLYOIHIO3dS

JWNOD JYIASNOD FHL3 S¥d 1NTd IN L3 STTIANNOILJO SINDILSIHALOVHEYO S3A HRILNOW LN3d TANNYN 30
"SIINNOC LNOYIS SNOA STINIDTH SNTd SNOLLYWHOLANI S3A NO SNOLLYHYdIY $30 ADIAYIS 7 H3LOVINOD
ZITHNIA INIHOVIN THLOA V¥ Svd INIFANOLSTHHOD IN SFINNOG SNOLLYWHOLNI $37 3ND ZIANOYL SNOA IS
'STEV.LIAINI LNOS SANDILSIHILOVEYO S31 SNYA SLNIWFONYHO

"HANMNL AHO-4N08 SINIHOVIN S30 LINV.LSNOD

ININWALHOTIAIA 3A Liv4 NA *LINVANIHID STLOIYH0OD LNOS TENNYIAN IO SNYA STINNOG SNOLLYIWHOANI 831

ANIHOVIA V130 3138 3A SOUINNN

‘SYALLAT SHT SHINOL 14 SOYHANN SHT SNOL
WHION V ZASNAd “SHFHOV.IAA SHOHId 3 FANVININOD V1 dN0d INV.IIOdNI 1S3 I0H) dNHANTATI HELOA N0 SHOIAYHS
SON DHEAV NOLLVIINNANOD ZLNOL SNVA STT ZANNOILNAA LT INIHOVIN F4L0A 30 A14ES H2d SOYENNN SHT 101 ZHLON

1INV LHOdWNI

AONVYNILNIVN ANY 3SN S11 NI AINIVHL ATH3d0dd

S1 HOLYHIHO HNOA FHNSNT "d3IsN ATINSTFHVYD 4 A4VS A3UIAISNOD SI ANV (1S3 L NIFd SYH INIHOYIN IHL
‘NOILYDIZI03dS

ANIHOVIN V SY GIISN 38 OL LON Sl ANV SFUNLYId TYNOILJO GNY JUVANYLS NIVINOOD NVD TVNNYIN IHL
"AHAIAOYd 49 TTIM NOLLYINIOANI

LVA-0L-dN TYTHM INTALIVAIA HOIAYES YENINL QYOINOE FHL LOV.INOD OL QESIAQY TV NOA ‘NOISSHSSOd
HWNOA NI INTHOVIN FHL HLIM FONVIYVA 1V 39 OL J00€ SIHL NI NFAID NOILYIWIOANI HHL ANIZ NOA ATIOHS
“IIEVIIAGNI TV NOLLVDLIIDHAS NI SEONVHD ‘SHNIHOVIN ENINL AI04N0Y 40 INFNJOTHAHA INVISNOD 40 HS¥N0D
THL NI “YHATMOH "NOILYOITENd 40 FNIL HHL LV JOTII0D ST TVANVIN STHL LNOHONOYHL NHAID NOILYARIOINI HHL

SHIGNNN TYIHES SNIHOVYIN

'SHALITT ANY SHIGINNN
TV 3ANTONI OL ¥IGWINTY "STHVCS DNIHIAH0 NIHM LNVLHOdNI ATV INOLLEY S1 SIHL "HITVIA HNOA
HO SN HLIM NOLLYDINAWWOD ANY NI 11 LOND SAYMTY ANV INIHOVIN JNOA 40 HAGWNN TVIYIS IHL 343H 310N

INVLHOdWI




21-170 21-4

1733 INDEX )
B81-81 LONG REACH ARM MOWER
PAGE ILLUSTRATION NUMBERS SHOWN ARE USED ONLY FOR REFERENCE
PURPOSES AND SHOULD NOT BE USED FOR ORDERING SPARE PARTS.
PLEASE ENSURE THE CORRECT NUMBER AND DESCRIPTION IS GIVEN
WHEN ORDERING SPARE PARTS.
PAGE NO. TITLE

2-1TO 2-2 MAINFRAME ASSEMBLY
3-1TO 3-2 KINGPOST ASSEMBLY
4-1TO 4-4 TANK ASSEMBLY
5-1TO 5-2 FIRST ARM ASSEMBLY
6-1T06-2 TELESCOPIC ARM OUTER ASSEMBLY
7-1TO7-2 TELESCOPIC ARM INNER ASSEMBLY
8-1TO 8-3 POWERED TURNTABLE, RAM & COWL ANGLING ASSEMBLY
9-1TO9-2 PUMP AND GEARBOX ASSEMBLY
10-1 TO 10-4 PUMPS CIRCUIT

PUMPS CIRCUIT - DSR
11-1 TO 11-2 CONTROL VALVE ASSEMBLY
12-1TO 12-2 REMOTE CONTROL ASSEMBLY
13-1 TO 13-2 PROPORTIONAL CONTROL VALVE ASSEMBLY
14-1 TO 14-3 PROPORTIONAL REMOTE CONTROL
15-1 TO 156-3 FIRST RAM/LH SLEW RAM CIRCUIT
16-1 TO 16-2 RH SLEW RAM CIRCUIT
17-1 TO 17-2 SECOND RAM AND TELESCOPIC RAM CIRCUITS
18-1 TO 18-2 TURNTABLE RAM AND COWL RAM CIRCUIT
19-1 TO 19-2 OIL COOLER ASSEMBLY
20-1TO 20-2 DECALS

DECAL POSITIONING

IMPORTANT
THIS MACHINE IS FOR VEGETATION CONTROL AND
MUST NOT BE USED FOR ANY OTHER PURPOSE

IT IS POTENTIALLY HAZARDOUS TO FIT OR USE
ANY PARTS OTHER THAN GENUINE BOMFORD TURNER PARTS

THE COMPANY DISCLAIMS ALL LIABILITY FOR THE
CONSEQUENCES OF SUCH USE, WHICH IN ADDITION
VOIDS THE MACHINE WARRANTY

-1 -




0997

MAINFRAME ASSEMBLY

1733

-1



1733 MAINFRAME ASSEMBLY 0297
REF PART NO DESCRIPTION QTY
70.795.01 MAINFRAME ASSEMBLY
01 05.227.01 HAMMER DRIVE SCREW NO.6 X 3/8" 2
01 05.774.06 SERIAL No.PLATE BOMFORD TURNER 1
01 05.953.01 GREASE NIPPLE M6 2
*01 08.536.01 MAINFRAME 1
02 03.644.01 YOKE BRACKET 1
*03 03.654.01 PIN 30 DIA X 198 1
03 05.284.14 SPLIT COTTER 5MM X 40MM 1
03 05.953.03 GREASE NIPPLE M10 1
*04 03.654.02 PIN 30 DIA X 94 1
04 03.786.02 INSTRUCTION PLATE-GREASE M10 1
04 05.284.16 SPLIT COTTER 5MM X 50MM 1
04 05.953.03 GREASE NIPPLE M10 1
05 05.953.01 GREASE NIPPLE M6 2
*05 08.543.01 PIVOT GATE 2
*06 03.752.01 MOUNTING FORK 2
06 05.282.05 SPRING WASHER 20MM PLATED 8
06 05.286.05 NUT M20 PLATED 8
06 05.292.41 BOLT M20 X 80MM PLATED 8
09 03.719.01 CATCH PLATE 2
10 03.255.05 CHAIN-RING ASSY 2
11 03.650.01 PIN 12 DIA X 68 2
12 05.964.01 SPRING COTTER 3.6MM DIA 2
13 03.805.01 BRACKET-TIE ROD LH 2
*14 03.652.03 PIN 20 DIA X 79 2
14 05.284.03 SPLIT COTTER 3.2MM X 36MM 2
*15 03.804.01 TURNBUCKLE PLATED 2
15 05.286.06 NUT M24 PLATED 2
16 03.806.01 BRACKET-TIE ROD R.H. 2
17 03.720.01 BRACKET-TIE ROD 2
*18 03.652.02 PIN 20 DIA X 53 2
18 05.284.03 SPLIT COTTER 3.2MM X 36MM 2
*19 03.657.23 PIN - DIA 50 X 270 2
19 05.282.03 SPRING WASHER 12MM PLATED 2
19 05.286.03 NUT M12 PLATED 2
19 05.292.22 BOLT M12 X 90MM PLATED 2
*20 03.656.48 PIN - DIA 40 X 244 2
20 05.282.02 SPRING WASHER 10MM PLATED 2
20 05.286.02 NUT M10 PLATED 2
20 05.292.11 BOLT M10 X 80MM PLATED 2
21 02.771.12 TENSION BUSH 85 X 70 X 50 2
22 08.651.01 STAND - PARKING 2
23 30.141.34 ADJUSTER FOOT 2
24 00.372.01 LINCH PIN 4
*24 03.652.01 PIN 20 DIA X 90 4

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.

2-2



KINGPOST ASSEMBLY




*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

3-2

1733 KINGPOST ASSEMBLY 0297
REF PART NO DESCRIPTION QTY
70.797.01 KINGPOST ASSEMBLY

01 08.537.01 KINGPOST 1
*02 03.658.04 PIN - DIA 70 X 426 1
02 05.282.03 SPRING WASHER 12MM PLATED 1
02 05.286.03 NUT M12 PLATED 1
02 05.625.22 CAPSCREW M12 1
03 08.297.01 BUSH - PLASTIC 60 X 50 X 50 2
04 08.541.01 THRUST WASHER 1
*05 03.656.45 PIN - DIA 40 X 212 1
05 05.282.02 SPRING WASHER 10MM PLATED 1
05 05.286.02 NUT M10 PLATED 1
05 05.292.11 BOLT M10 X 80MM PLATED 1
05 05.953.01 GREASE NIPPLE M6 1
*06 03.656.47 PIN - DIA 40 X 148 2
06 05.282.02 SPRING WASHER 10MM PLATED 2
06 05.286.02 NUT M10 PLATED ' 2
06 05.292.11 BOLT M10 X 80MM PLATED 2
06 05.953.01 GREASE NIPPLE M6 2
07 08.538.01 EXTENSION BRACKET 1
*08 03.656.42 PIN - DIA 40 X 336 1
08 05.282.02 SPRING WASHER 10MM PLATED 1
08 05.286.02 NUT M10 PLATED 1
08 05.292.11 BOLT M10 X 80MM PLATED 1
08 05.953.01 GREASE NIPPLE M6 2
*09 03.656.43 PIN - DIA 40 X 127 1
09 05.282.02 SPRING WASHER 10MM PLATED 1
09 05.286.02 NUT M10 PLATED 1
09 05.292.11 BOLT M10 X 80MM PLATED 1
09 05.953.01 GREASE NIPPLE M6 1
*10 03.656.46 PIN - DIA 40 X 193 1
10 05.282.02 SPRING WASHER 10MM PLATED 1
10 05.286.02 NUT M10 PLATED 1
10 05.292.11 BOLT M10 X 80MM PLATED 1
10 05.953.01 GREASE NIPPLE M6 1



TANK ASSEMBLY 0997

1733

4-1



1733 TANK ASSEMBLY 0198
REF PART NO DESCRIPTION QTY
76.428.01 TANK ASSEMBLY
01 05.264.45 SETSCREW M20 X 40MM PLATED 2
01 05.281.05 FLAT WASHER 20MM PLATED 2
01 05.282.05 SPRING WASHER 20MM PLATED 2
01 05.286.05 NUT M20 PLATED 2
*01 08.539.02 TANK 1
01 30.216.54 RIVNUT M8 FLAT HD 16.0 LG 3
02 05.367.02 FILTER - SUCTION 1
*03 05.495.01 PLUG 1/2"BSPT PLATED 2
04 05.281.01 FLAT WASHER 8MM PLATED 3
04 05.282.01 SPRING WASHER 8MM PLATED 3
*04 08.546.01 TANK BAFFLE 1
04 08.621.01 THUMB SCREW - M8 X 25 3
05 05.281.01 FLAT WASHER 8MM PLATED 12
05 05.282.01 SPRING WASHER 8MM PLATED 12
05 05.286.01 NUT M8 PLATED 12
*05 08.540.02 TANK TOP 1
06 08.549.01 GASKET 1
07 04.282.53 STUD M8 X 75 1
07 05.281.01 FLAT WASHER 8MM PLATED 1
07 05.282.01 SPRING WASHER 8MM PLATED 1
07 05.286.01 NUT M8 PLATED 1
*07 30.217.76 CLAMP HOSE 38 X 28 2
08 06.418.01 CLAMP PLATE 95 X 6 1
09 06.966.01 BREATHER CAP & STRAINER ASSY 1
10 05.282.07 SPRING WASHER 6MM PLATED 4
10 05.625.09 SOCKET-CAPSCREW M6 X 25MM PLATED 4
10 06.516.27 SEAL KIT - FILTER -
*10 06.516.25 FILTER ASSEMBLY 1
10 06.516.26 FILTER ELEMENT -
11 05.290.09 BONDED SEAL 1.1/2"BSP 1
12 00.798.13 ADAPTOR 1.1/2" X 1"BSP 1
13 41485.01 PIPE - FILTER EXTENSION 1
*14 08.622.03 COVER-TANK TOP 1
144 09.225.04 COVER-TANK TOP 1
14 05.264.11 SETSCREW M10 X 20MM PLATED 4
14 05.281.02 FLAT WASHER M10 4
14 05.282.02 SPRING WASHER M10 4
14 30.216.54 RIVNUT M8 FLAT HD 16.0 LG 5
“15 42283.01 COVER PLATE-PLATE 1
15 05.264.02 SETSCREW M8 X 25MM PLATED 5
15 05.281.01 FLAT WASHER M8 PLATED 5
15 05.282.01 SPRING WASHER 8MM PLATED 5
16 8401044 SUCTION STRAINER 1

4 = Electric DSR Machines only

4-2

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.



FIRST ARM ASSEMBLY




1733 FIRST ARM ASSEMBLY 0997
REF PART NO DESCRIPTION QTY
76.432.01 FIRST ARM ASSEMBLY

01 05.953.04 GREASE NIPPLE M10 90 DEG 1
*01 08.650.02 ARM - FIRST 1
02 08.297.02 BUSH - PLASTIC 47 X 40 X 40 2
03 05.292.02 BOLT M8 X 90MM PLATED 2
03 30.070.65 NUT,NYLOC M8 Z/P 2
*03 30.104.19 BUFFER 1
04 03.656.44 PIN - DIA 40 X 166 1
04 05.282.02 SPRING WASHER 10MM PLATED 1
04 05.286.02 NUT M10 PLATED 1
04 05.292.11 BOLT M10 X 80MM PLATED 1
05 30.144.71 BRACKET - STOP 1
*06 03.657.24 PIN - DIA 50 X 341 1
06 05.282.03 SPRING WASHER 12MM PLATED 1
06 05.286.03 NUT M12 PLATED 1
06 05.292.22 BOLT M12 X 90MM PLATED 1
09 30.217.76 HOSE TWIN CLAMP 2
*10 04.282.69 STUD M10 X 105 3
10 05.282.02 SPRING WASHER 10MM PLATED 3
10 05.286.02 NUT M10 PLATED 3
11 06.430.19 HOSE CLAMP-LOWER HP HOSES 6
12 06.418.05 CLAMP PLATE 95 X 6 4
13 06.430.02 CLAMP HOSE 14 X 14 6
14 06.418.06 CLAMP PLATE 48 X6 3
*16 04.282.66 STUD - M10 X 56 2
16 05.281.01 FLAT WASHER 8MM PLATED 1
16 05.282.02 SPRING WASHER 10MM PLATED 1
16 05.286.02 NUT M10 PLATED 1
17 04.282.77 STUD M10 X 130 1
17 05.282.02 SPRING WASHER 1
17 05.286.02 NUT 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.

5-2






1733 TELESCOPIC ARM OUTER ASSEMBLY

0297

REF PART NO DESCRIPTION QTY

72.425.01 TELESCOPIC ARM OUTER ASSEMBLY B81-81

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

*01 09.392.01 ARM - SECOND (B81-81) 1
01 35.330.02 GREASE NIPPLE 1/4"BSF 90DEG 1
02 05.264.26 SETSCREW M12 X 45MM PLATED 1
02 05.281.03 FLAT WASHER 12MM PLATED 1
02 05.287.03 SELF-LOCKING NUT M12 PLATED 1
*02 30.208.85 EXTENSION SPRING HM 25'S' 1
03 05.264.15 SETSCREW M10 X 40MM PLATED 4
03 05.287.02 SELF-LOCKING NUT M10 PLATED 4
*03 30.144.69 CLAMP - PAD 1
04 05.264.12 SETSCREW M10 X 25MM PLATED 6
04 05.264.14 SETSCREW M10 X 35MM PLATED 2
04 05.281.02 FLAT WASHER 10MM PLATED 6
04 05.282.02 SPRING WASHER 10MM PLATED 8
*04 30.222.13 PAD - WEAR 115 X 100 X 13 4
*05 30.222.29 SHIM 115 X 100 X 1.0 2
*06 30.222.30 SHIM 115 X 100 X 0.5 4
07 05.264.22 SETSCREW M12 X 25MM PLATED 4
07 05.282.03 SPRING WASHER 12MM PLATED 4
*07 30.124.41 RAM MOUNT BRACKET HM 'S§' RM 2
*08 30.211.97 SHIM TRUNNION RAM MOUNT 1MM 2
*08 30.211.98 SHIM TRUNNION RAM MOUNT .50MM 2
09 05.281.16 FLAT WASHER 1
09 05.287.06 SELF-LOCKING NUT M24 1
*09 03.656 64. PIN - DIA 40 X 286 LONG 1
09 05.291.10 BOLT M8 X 75 1
09 05.287.01 NUT M8 SELFLOCK. 1
10 05.264.13 SETSCREW M10 X 30MM PLATED 2
10 05.287.02 SELF-LOCKING NUT M10 PLATED 2
*10 30.124.37 HOSE CLAMP MOUNT HM 'S' RM 2
11 05.281.01 FLAT WASHER 8MM PLATED 4
11 05.282.01 SPRING WASHER 8MM PLATED 4
11 05.291.06 BOLT M8 X 55MM PLATED 4
11 30.207.26 CLAMP HOSE BLOCK HM 'S 2
*12 30.124.39 HOSE CLAMP COVER PLATE HM 'S’ 2
13 05.264.02 SETSCREW M8 X 25MM PLATED 2
13 05.281.01 FLAT WASHER 8MM PLATED 2
13 05.282.01 SPRING WASHER 8MM PLATED 2
*13 30.124.38 HOSE CLAMP HM 'S' RM 2
14 05.264.13 SETSCREW M10 X 30MM PLATED 1
14 05.287.02 SELF-LOCKING NUT M10 PLATED 1
*14 30.124.49 2ND ARM HOSE GUIDE RM HM 'S’ 1
*15 30.207.32 ST HOSE 1"X 750 1"BSPM/M 2
*16 30.207.33 ST HOSE 1/2"X 790 1/4"BSPM/M 2
M7 30.124.25 2ND RAM PIVOT PIN ROD END 35MM 1
17 05.291.08 BOLT M8 X 65MM PLATED 1
17 05.287.01 SELF-LOCKING NUT M8 PLATED 1
*18 05.291.07 BOLT M8 X 60MM PLATED 1
18 05.287.01 SELF-LOCKING NUT M8 2

6-2



1733 TELESCOPIC ARM INNER ASSEMBLY 0997




1733 TELESCOPIC ARM INNER ASSEMBLY

0297

REF PART NO DESCRIPTION QTY

72.426.01 TELESCOPIC ARM INNER ASSEMBLY B81-81

*01 09.224.01 ARM - TELESCOPIC (B81-81) 1
01 30.054.09 GREASE NIPPLE 1/4" 2
*02 30.207.68 BUSH,NYLON 47 X 40 X 40 2
*03 07.672.93 ROD END BUSH 2
04 05.287.01 SELF-LOCKING NUT M8 PLATED 1
04 05.291.05 BOLT M8 X 50MM PLATED 1
*04 30.124.29 TELESCOPIC RAM P/PIN ROD END 1
05 05.287.01 SELF-LOCKING NUT M8 PLATED 1
05 05.291.07 BOLT M8 X 60MM PLATED 1
*05 30.124.26 HOOD ANGLE RAM PIVOT PIN PLUG END 1
06 05.281.02 FLAT WASHER 10MM PLATED 18
06 05.287.02 SELF-LOCKING NUT M10 PLATED 18
*06 30.207.73 NYLON 66 WEAR PAD 100 X 50 X 8MM 9
06 30.208.82 SOCKET CSK SCREW M10 X 30MM - (BRASS) 18
06 30.208.83 WEAR PAD SHIM 1MM THICK 15
06 30.208.84 WEAR PAD SHIM .5MM THICK 5
08 05.281.01 FLAT WASHER 8MM PLATED 4
08 05.282.01 SPRING WASHER 8MM PLATED 4
08 05.291.06 BOLT M8 X 55MM PLATED 4
*08 30.207.26 CLAMP HOSE BLOCK HM 'S' 3
09 05.264.02 SETSCREW M8 X 25MM PLATED 2
09 05.281.01 FLAT WASHER 8MM PLATED 2
09 05.282.01 SPRING WASHER 8MM PLATED 2
*09 30.124.38 HOSE CLAMP HM 'S' RM 3
10 05.264.13 SETSCREW M10 X 30MM PLATED 2
10 05.287.02 SELF-LOCKING NUT M10 PLATED 3
*10 30.124.37 HOSE CLAMP MOUNT HM 'S'RM 2
11 30.124.39 HOSE CLAMP COVER PLATE HM 'S’ 3
12 30.136.37 ST HOSE 1"X 13SWG X 885 25"SX" 2
13 30.208.70 STAPLE FOR 1" STAPLOK 2
14 30.207.34 ST HOSE 1/2"X 650 1/4"BSPM/M 2
*15 08.654.01 PLATE - VALVE MOUNTING 1
15 05.281.01 FLAT WASHER 8MM PLATED 2
15 05.282.01 SPRING WASHER 8MM PLATED 2
15 05.291.07 BOLT M8 X 60MM PLATED 2

7-2

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER



1733

POWERED TURNTABLE, RAM AND COWL ANGLING ASSEMBLY

0997




1733 POWERED TURNTABLE, RAM & COWL ANGLING ASSEMBLY 0297
REF PART NO DESCRIPTION QTY
76.433.01 POWERED TURNTABLE
01 05.953.01 GREASE NIPPLE M6 3
*01 30.134.89 HOOD MTG BRKT TOP MTD WITH T/T 1
02 05.281.06 FLAT WASHER 1" BSF HEAVY 1
02 05.287.06 SELF-LOCKING NUT M24 1
*02 30.134.63 PIN HOOD PIVOT (40 DIA) 1
02 30.213.91 DURLOK BOLT M10 X 20 PLATED 1
03 05.281.06 FLAT WASHER 1" BSF HEAVY 1
03 05.287.06 SELF-LOCKING NUT M24 1
*03 30.134.62 PIN HOOD ANGLING (35DIA) 1
03 30.134.67 SPACING COLLAR 1
03 30.213.91 DURLOK BOLT M10 X 20 PLATED 1
04 30.124.53 TURNTABLE MOUNTING 1
05 05.264.34 SETSCREW M16 X 35MM PLATED 3
05 05.282.04 SPRING WASHER 16MM PLATED 3
*05 30.142.42 SWIVEL DISC POWERED T/TABLE 1
06 05.264.66 SETSCREW M6 X 40MM PLATED 1
06 30.070.64 NUT NYLOC M6.Z/P. 1
*06 30.124.56 LEVER,LOCKING PIN RELEASE 1
07 30.207.74 SPRING,COMPRESSION 2.1/2" LONG 1
08 30.124.54 PIN,TURNTABLE LOCKING 1
*09 30.135.24 HOSE LOOP 1
10 30.071.14 FLAT WASHER 10MM PLATED 1
10 05.282.02 SPRING WASHER 10MM PLATED 1
*10 30.135.25 CLAMPING TUBE 1
10 30.214.05 SCREW M10 X 60 SKT HD CAP(S/C) 1
11 05.282.04 SPRING WASHER 16MM PLATED 4
11 05.287.04 SELF-LOCKING NUT M16 PLATED 4
11 05.292.34 BOLT M16 X 110MM PLATED 4
*11 08.735.02 BRACKET - COWL 1
12 05.264.37 SETSCREW M16 X 40MM PLATED 6
12 05.282.04 SPRING WASHER M16 PLATED 6
12 05.286.04 NUT M16 PLATED 6
*12 42284.01 CLAMP - COWL BRACKET 1
13 30.142.40 RAM MOUNTING BRKT POWERED T/TABLE 1
14 05.287.05 SELF-LOCKING NUT M20 PLATED 1
14 05.291.50 BOLT M20 X 75MM PLATED 1
*14 30.142.45 RAM ANCHOR BUSH POWERED T/TABLE 1
15 05.281.04 FLAT WASHER 16MM PLATED 3
15 05.287.04 SELF-LOCKING NUT M16 PLATED 3
15 05.292.32 BOLT M16 X 90MM PLATED 3
*15 30.142.43 SPACER BUSH POWERED T/TABLE 3
16 30.142.44 RAM PLATE POWERED T/TABLE 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.

8-2



1733 POWERED TURNTABLE, RAM AND COWL ANGLING ASSEMBLY 0997




1733 POWERED TURNTABLE, RAM & COWL ANGLING ASSEMBLY 0297
REF PART NO DESCRIPTION QTyY
70.823.01 COWL ANGLING ASSEMBLY
31 30.134.54 HOOD ANGLING 1ST LINK LH HM SX 2
32 05.281.06 FLAT WASHER 1" BSF HEAVY 2
32 05.287.06 SELF-LOCKING NUT M24 1
*32 30.134.62 PIN HOOD ANGLING (35DIA) HM SX 2
32 30.213.91 DURLOK BOLT M10 X 20 PLATED 2
33 30.134.56 HOOD ANGLING 2ND LINK HM SX 1
34 07.672.93 ROD END BUSH 4

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.

8-3



1733 PUMP AND GEARBOX ASSEMBLY

0997

4|5 %——46

TO CONTROL & 47
VALVE ~_ (& —— 48
7\@\ 24“’
%\ — 49

TO DIVERTER
RELIEF ASSEMBLY

|



1733 PUMP AND GEARBOX ASSEMBLY 0198
REF PART NO DESCRIPTION QTY
76.430.01 PUMP ASSEMBLY
- 10 09.536.01 GEAR PUMP - ULTRA 3PL 1
11 8600303 O RING 200-225-4490 1
12 0342104 CAPSCREW 1/2"UNC 1.1/4"LGBZP 4
*12 41.294.01 SPLIT FLANGE 1.1/2"SAE 3000PSI 1
13 8600124 O RING 200-219-4490 1
14 01.697.03 SPLIT FLANGE 1"SAE3000PSI 1
14 0342103 CAPCREW 3/8"UNC 1.1/4"LGBZP 4
*15 03.100.01 STUD M10 X 34MM 2
15 05.286.02 SELF-LOCKING NUT M10 PLATED 2
16 09.537.03 GEAR PUMP 1PX150 1
17 05.290.06 BONDED SEAL 3/4"BSP 1
18 05.376.01 ADAPTOR 3/4"BSP X 1/2"BSP 1
20 05.657.01 SCKT CAPSCRW 5/16"UNC X 7/8" PLT 4
*20 09.745.01 ADAPTOR-FLANGE 3/8"BSP PLATED 1
21 30.210.92 O RING 200-121-4490 1
*22 04.282.74 STUD - M12 X 46 2
22 05.281.03 FLAT WASHER 12MM PLATED 2
22 05.287.03 SELF-LOCKING NUT M12 PLATED 2
23 41421.01 GASKET - PUMP FACE 1
41 10.024.06 HOSE 1.5” OPEN X 90 FLANGE 1160LG 1
42 10.010.10 HOSE 3/4” BSP ST X 90 S. SEAL 1
45 10.004.16 HOSE 3/8" BSP ST X 90 S. SEAL 1
46 05.146.12 Q/R COUPLING 1/4" BSP M 1
47 05.290.02 BONDED SEAL 1/4" BSP 1
48 04.056.16 ADAPTOR F/M/M 3/8 X 3/8 X 1/4" BSP 1
49 05.835.03 ADAPTOR-SWIVEL 90 3/4” BSP M/F 1
50 05.835.01 ADAPTOR-SWIVEL 90 3/8" BSP M/F 1
51 05.863.03 JUBILEE CLIP 20-32 DIA 1
76.429.01 GEARBOX/PTO ASSEMBLY

*01 41624.01 PTO SHAFT ASSY 560 MM C/C 1
01 41624.31 CROSS JOURNAL SET -
01 41624.32 COMPLETE SHIELD -
02 05.264.22 SETSCREW M12 X 25MM PLATED 4
02 05.281.03 FLAT WASHER 12MM PLATED 4
02 05.282.03 SPRING WASHER 12MM PLATED 4
*02 07.727.02 GEAR BOX HITON LS 3:1 SAE B/A 1
03 05.264.24 SETSCREW M12 X 35MM PLATED 2
03 05.281.03 FLAT WASHER 12MM PLATED 2
03 05.282.03 SPRING WASHER 12MM PLATED 2
03 05.286.03 NUT M12 PLATED 2
*03 41420.01 PLATE - G/BOX MOUNTING 1
04 05.281.01 FLAT WASHER 8MM PLATED 2
04 05.282.01 SPRING WASHER 8MM PLATED 2
*04 08.548.01 GUARD - PLASTIC PTO CUP 1
04 30.068.95 SCREW M8 X 12 8.8 GRADE Z/P 2

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

9-2



1733 PUMP CIRCUIT 0997

| FIRST ARM

e

66 ' - STEEL PIPES
@ . . SECOND ARM = -
= P
! | s
. -
k L s
AN N
. N /
N, o TO BREAKOUT
STEEL PIPES . ' RELIEF VALVE
TELESCOPIC ; e FROM L
ARM | ( - CONTROL VALVE .

TO FILTER

MOTOR CIRCUIT
RELIEF/DIVERTER

OIL COOLER TEE'S FR;?SAM;ARGE ‘ VALVE
INTO THIS PART OF
THE CIRCUIT

10

i
-



1733 PUMPS CIRCUIT 0297
REF PART NO DESCRIPTION QTY
PUMPS CIRCUIT - BASE

46 10.004.08 HOSE 3/8"BSP ST X 90 S.SEAL 1
47 10.022.30 HOSE 1"BSP X 90 FLANGE 1
48 04.056.39 ADAPTOR F/M/M 3/4 X 3/4 X 3/8BSP 1
49 10.004.06 HOSE 3/8"BSP STX90 S.SEAL 1
50 05.835.02 ELBOW 90° 1"BSP 1
51 05.281.01 FLAT WASHER 8MM PLATED 2
51 05.282.01 SPRING WASHER 8MM PLATED 2
51 05.291.07 BOLT M8 X 60MM PLATED 2
51 05.657.01 SCKT CAPSCRW 5/16"UNC X 7/8" PLT 2
*51 06.284.01 RELIEF VALVE/DIVERTER ASSY 1
51 06.284.02 SEAL KIT FOR (06.284.01) VALVE -
51 06.299.03 RELIEF VALVE CARTRIDGE 207BAR -
52 05.290.06 BONDED SEAL 3/4"BSP 2
53 05.373.01 ADAPTOR 3/4"BSP X 1"BSP 2
54 05.290.07 BONDED SEAL 1"BSP 1
55 05.434.01 ADAPTOR 1"BSP X 1"BSP 1
56 05.117.01 COPPER WASHER 3/8" BSP 1
57 05.433.01 PLUG 3/8"BSP PLATED 1
58 05.290.04 BONDED SEAL 3/8"BSP 1
59 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 1
60 11.068.69 ADAPTOR-TEE 3/8F-3/8M+3/8M 1
61 04.056.02 ADAPTOR-SWIVEL TEE 1"BSP F/M/M 1
62 10.011.08 HOSE 1"BSP ST X ST S.SEAL 400 1
63 05.835.02 ADAPTOR-SWIVEL 90 1"BSP M/F 1
64 10.012.46 HOSE 3/4"BSP ST X 90 S.SEAL 1
66 10.012.31 HOSE 1"BSP X 2100 ST X ST 2
67 30.213.89 HOSE 1" X 88" STAP/STR 2
68 02.714.01 ADAPTOR-SWIVEL ST 3/8" BSP M/F 1
70 10.011.46 HOSE 1"BSP ST X ST S.SEAL 1
71 05.434.01 ADAPTOR 1"BSP X 1"BSP 2
72 05.434.01 ADAPTOR 1"BSP X 1"BSP 2
73 05.434.01 ADAPTOR 1"BSP X 1" BSP 1
74 10.011.06 HOSE 1" BSP X 300 ST X ST 1
75 10.011.06 HOSE 1" BSP X 300 ST X ST 1
76 30.052.66 1" BSP SWEPT ELBOW 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

10 -2



1733 PUMP CIRCUIT (DSR) 0997

70 8%
2 FIRST

B

() B
74 75

SECOND
ARM

FROM
LARGE

STEEL PIPES
TELESCOPIC ARM

10-3



1733 PUMPS CIRCUIT - DSR 0997
REF PART NO DESCRIPTION QTY
72.619.02 PUMPS CIRCUIT

41 05.863.02 JUBILEE CLIP 2"DIA 1
*41 10.024.06 HOSE 1.5" OPEN X 90FLANGE 1160LG 1
42 10.010.10 HOSE 3/4"BSP ST X 90 S.SEAL 500 1
45 10.004.16 HOSE 3/8"BSP ST X 90 S.SEAL 800 1
46 05.835.01 ADAPTOR-SWIVEL 90 3/8"BSP M/F 2
47 10.022.30 HOSE 1"ST(BSP) X 90FLANGE 1160LG 1
49 10.004.06 HOSE 3/8"BSP ST X 90 S.SEAL 300 1
50 05.282.01 SPRING WASHER 8MM PLATED 4
50 05.839.03 SETSCREW M8 X 16MM PLATED 4
*50 08.864.01 PLATE-MOUNTING REV. VALVE 1
*51 09.857.01 DSR CONTROLVALVE 210 BAR 1
51 05.282.02 SPRING WASHER 10MM PLATED 3
51 05.292.13 BOLT M10 X 100MM PLATED 3
52 05.290.06 BONDED SEAL 3/4"BSP 5
55 05.434.01 ADAPTOR 1"BSP X 1"BSP 2
56 04.056.39 TEE ADAPTOR 1 X 1 X 3/8"BSP F/IM/M 1
58 05.128.01 ADAPTOR 3/4" BSP X 3/8" BSP 1
59 10.004.08 HOSE 3/8" BSP 90 X ST S.SEAL 400 1
61 10.012.12 HOSE 1"BSP ST X 90 S.SEAL 600 1
62 08.940.02 ADAPTOR-135DEG 1"X 1"BSP M/F — 1
63 05.835.02 ADAPTOR-SWIVEL 90 1"BSP M/F 4
64 10.012.49 HOSE 1"BSP ST X 90 S.SEAL 3900 1
66 05.997.01 HOSE 1" BSP ST X ST S.SEAL 2100 1
67 30.213.89 HOSE 1" X 88" STAP/STR 2
70 10.012.49 HOSE 1"BSP ST X 90 S.SEAL 3900 1
71 05.373.01 ADAPTOR 3/4"BSP X 1"BSP 4
74 10.011.06 HOSE 1" BSP ST X 8T 300 1
75 10.011.06 HOSE 1" BSP ST X ST 300 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

10-4



1733 CONTROL VALVE ASSEMBLY 0997




1733 CONTROL VALVE ASSEMBLY 0297
REF PART NO DESCRIPTION QTY
70.801.04 CONTROL VALVE ASSEMBLY
01 08.852.04 CETOP 3 INTERFACE SEAL - VITON -
*01 08.852.07 CONTROL VALVE ELECT 5 SERVICE 1
15 05.281.02 FLAT WASHER 10MM PLATED FORM C 2
15 05.282.02 SPRING WASHER 10MM PLATED 2
15 05.282.09 SPRING WASHER 5MM PLATED 4
15 05.292.13 BOLT M10 X 100MM PLATED 2
*15 08.628.01 PLATE - VALVE MOUNTING 2
15 30.073.93 SCREW M5 X 16MM 8.8 GRADE 4
20 05.290.04 BONDED SEAL 3/8"BSP 11
21 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 2.
22 04.056.16 ADAPTOR F/M/M 3/8X3/8X1/4 BSP 2
23 01.099.01 ADAPTOR 3/8BSP X1/4BSP 8
24 04.056.10 ADAPTOR - TEE 1/4"BSP F/M/M 1
25 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
26 05.116.02 BANJO BODY 1/2" X 3/8"BSP 1
27 05.290.05 BONDED SEAL 1/2"BSP 2
28 05.463.01 BANJO BOLT 1/2"BSP 1
37 03.028.01 RESTRICTOR 3/8" X 3/8" BSP 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

11 -2



1733 REMOTE CONTROL ASSEMBLY




1733 REMOTE CONTROL ASSEMBLY 0297
REF PART NO DESCRIPTION QTY
70.802.01 REMOTE CONTROL ASSEMBLY
01 04.265.08 LEVER ASSY -
01 04.265.11 BUSH -
01 04.265.19 SPRING COVER -
01 04.265.38 LEVER -
01 04.265.28 PIN -
01 04.265.33 CABLE ASSY 2.5M -
*01 04.265.35 REMOTE CONTROL ASSY-1 BANK 2.5M 1
02 05.264.02 SETSCREW M8 X 25MM PLATED 2
02 05.281.01 FLAT WASHER 8MM PLATED 2
02 05.282.01 SPRING WASHER 8MM PLATED 2
02 05.948.07 WING NUT M8 - PLATED 2
*02 08.317.01 PLATE - CONTROL BOX 1
03 05.264.12 SETSCREW M10 X 25MM PLATED 1
*03 08.318.01 TUBE - CONTROL BOX MOUNTING 1
04 05.281.01 FLAT WASHER 8MM PLATED 2
04 05.282.01 SPRING WASHER 8MM PLATED 2
04 05.291.07 BOLT M8 X 60MM PLATED 2
04 05.948.07 WING NUT M8 - PLATED 2
*04 08.321.01 PLATE - LEVER MOUNTING 1
05 05.282.09 SPRING WASHER 5MM PLATED 4
05 05.286.09 NUT M5 PLATED 4
*05 09.137.04 CONTROL BOX - 4 JOYSTICK 1
05 09.137.20 PCB. ASSEMBLY -
06 07.835.02 GASKET FOR HIRSCHMAN CONNECTOR 12
06 07.835.03 SCREW FOR HIRSCHMANN CONNECTOR 12
*06 08.544.01 WIRING HARNESS 1
*07 08.987.01 CABLE ASSY -2 CORE X 5.5M HVY. 1
07 06.616.02 FUSE - 15A IN-LINE -
08 30.068.90 BOLT M6 X 55 MM 8.8 GRADE Z/P. 4
08 30.070.64 NUT NYLOC M6 Z/P 4
*08 30.209.71 CLAMP SINGLE 1" 6
09 30.068.88 BOLT M6 X 45 MM 8.8 GRADE Z/P. 2
09 30.209.73 COVER PLATE 3
10 09.324.01 PLATE- CONTROL BOX MOUNTING 1
11 05.839.05 SETSCREW M6 X 16MM PLATED 2
*11 08.320.02 ARM REST 1
11 30.070.64 NUT NYLOC M6.Z/P. 2
12 06.820.01 DECAL - ROTOR SHAFT CONTROL LEVER 1
*13 09.136.01 DECAL - CONTROL BOX 1
14 09.138.01 CABLE ASSEMBLY - 2 CORE 1

12-2

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER



1733 PROPORTIONAL CONTROL VALVE ASSEMBLY 0997




1733 PROPORTIONAL CONTROL VALVE ASSEMBLY 0297
REF PART NO DESCRIPTION QTY
72.518.02 PROPORTIONAL CONTROL VALVE ASSY

01 09.325.01 PROP. CONTROL VALVE ASSY - 5 SERVICE 1
15 05.281.02 FLT WASHER 10MM PLATED FORM C 2
15 05.282.02 SPRING WASHER 10MM PLATED 2
15 05.282.09 SPRING WASHER 5MM PLATED 4
15 05.292.13 BOLT M10 X 100MM PLATED 2
*15 08.628.01 PLATE - VALVE MOUNTING 2
15 30.073.93 SCREW M5 X 16MM 8.8 GRADE 4
20 05.290.04 BONDED SEAL 3/8"BSP 11
21 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 2
22 04.056.16 ADAPTOR F/M/M 3/8 X 3/8 X 1/4 BSP 2
23 01.099.01 ADAPTOR 3/8BSP X1/4BSP 8
24 04.056.10 ADAPTOR - TEE 1/4"BSP F/M/M 1
25 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
27 05.116.02 BANJO BODY 1/2" X 3/8"BSP 1
28 05.463.01 BANJO BOLT 1/2"BSP PLATED 1
29 05.290.05 BONDED SEAL 1/2"BSP 2
30 05.264.11 SETSCREW M10 X 20MM PLATED 4
30 05.281.02 FLAT WASHER 10MM PLATED FORM C 4
30 05.282.02 SPRING WASHER 10MM PLATED 4
*30 08.622.01 COVER - TANK TOP 1
37 03.028.01 RESTRICTOR 3/8"X 3/8"BSP 1.27 1

13-2

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER



0997

PROPORTIONAL REMOTE CONTROL

1733

19

14 -1



0997

PROPORTIONAL REMOTE CONTROL

1733

o o Q

YNNG ORI

o]

o

sb s &a f

JUOU

|

ew

=

IR I

I

=
o

14 -1



1733 PROPORTIONAL REMOTE CONTROL ASSEMBLY 0997
REF PART NO DESCRIPTION QTyY
72.519.01 PROP. REMOTE CONTROL ASSY
01 09.334.01 40 WAY CONNECTOR BASE 1
01 04.265.08 LEVER ASSY -
01 04.265.11 BUSH -
01 04.265.19 SPRING COVER -
01 04.265.38 LEVER -
01 04.265.28 PIN -
01 04.265.33 CABLE ASSY 2.5M -
*01 04.265.35 REMOTE CONTROL ASSY-1BANK 2.5M -
06 07.835.02 GASKET FOR HIRSCHMAN CONNECTOR 13
06 07.835.03 SCREW FOR HIRSCHMANN CONNECTOR 13
*06 09.326.01 WIRING HARNESS PROPORTIONAL 1
12 09.327.01 CABLE ASSEMBLY 2 CORE PACKARD 1
72.521.01 CONTROL BOX ASSY PROP LH

02 05.264.02 SETSCREW M8 X 25MM PLATED 2
02 05.281.01 FLAT WASHER 8MM PLATED -
02 05.282.01 SPRING WASHER 8MM PLATED -
02 05.948.07 WING NUT M8 - PLATED -
*02 08.317.01 PLATE - CONTROL BOX 1
03 05.264.12 SETSCREW M10 X 25MM PLATED 1
*03 08.318.01 TUBE - CONTROL BOX MOUNTING 1
04 05.281.01 FLAT WASHER 8MM PLATED 4
04 05.282.01 SPRING WASHER 8MM PLATED 4
04 05.291.07 BOLT M8 X 60MM PLATED 2
04 05.948.07 WING NUT M8 - PLATED 4
*04 08.321.01 PLATE - LEVER MOUNTING 1
*05 41800.01 PROP CONTROL BOX-4 PADDLE LH 1
05 05.282.09 SPRING WASHER 5MM PLATED 4
05 05.286.09 NUT M5 PLATED 4
05 09.321.01 DECAL-PROP.CNTRL BX 4 STICK LH -
08 30.068.90 BOLT M6 X 55 MM 8.8 GRADE Z/P. 4
08 30.070.64 NUT NYLOC M6.Z/P. -
*08 30.209.71 CLAMP SINGLE 1" 6
09 06.820.01 DECAL-ROT.SHAFT CONTROL LEVER 1
09 30.068.88 BOLT M6 X 45 MM 8.8 GRADE Z/P. 2
*09 30.209.73 COVER PLATE 3
10 09.324.01 PLATE-CONTROL BOX MOUNTING 1
11 05.839.05 SETSCREW M6 X 16MM PLATED 2
*11 08.320.02 ARM REST - 257 LONG 1
11 30.070.64 NUT NYLOC M6.Z/P. 6

14 -2

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER



1733 PROPORTIONAL REMOTE CONTROL ASSEMBLY 0297

REF PART NO DESCRIPTION QTY

72.522.01 DRIVER BOX ASSY PROP

06 09.344.01 DECAL - PROP DRIVER BOX 1
12 09.323.01 PLATE-SOCKET MOUNTING 1
13 09.322.01 MOUNTING PLATE - BOX 1
14 06.616.02 FUSE - 15A IN-LINE -
*14 09.313.01 PROPORTIONAL DRIVER HOUSING 1
15 09.318.01 POWER DISTRIBUTION MODULE 1
16 09.319.01 PROPORTIONAL DRIVER MODULE 4
17 09.320.01 SWITCHING DRIVER MODULE 5
18 09.346.01 PCB SELECTOR PLUG 5
1

19 09.327.01 CABLE ASSEMBLY 2 CORE PACKARD

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

14 -3



1733 FIRST RAM / LH SLEW RAM CIRCUIT 0997

CONTROL

FROM
MAIN WIRING
18 HARNESS

FROM SLEW
ISOLATOR WIRE
HARNESS

’ \“@bﬁ ] TANK
< 2 MOUNTED g
N g(;"" BRACKET
20 e, - 13

ACCUMULATOR

26

L.H. SLEW
RAM (1)

RAM

16 -1



1733 FIRST RAM/LH SLEW RAM CIRCUIT 0297
REF PART NO DESCRIPTION QTY
72.390.02 FIRST RAM/LH SLEW RAM CIRCUIT
01 05.953.01 GREASE NIPPLE M6 1
*01 08.556.04 HYDRAULIC RAM 90 BORE 214 STRK 1
01 08.556.03 SEAL KIT - 90 BORE RAM -
02 02.771.03 TENSION BUSH 45 X 40 X 50 1
03 05.290.04 BONDED SEAL 3/8"BSP 2
04 03.028.16 RESTRICTOR 3/8 X 1/4"BSP 1.00MM 2
05 10.002.23 HOSE 1/4"BSP X 1300MM 90 X ST 1
07 10.004.14 HOSE 3/8"BSP X 700MM 90 X ST 1
08 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 2
09 05.290.04 BONDED SEAL 3/8"BSP 2
*10 08.619.01 MODULAR SOLENOID VALVE ASSY 1
10 05.282.07 SPRING WASHER 6MM PLATED 2
10 30.068.90 BOLT M6 X 55 MM 8.8 GRADE Z/P. 2
10 08.619.02 SEAL KIT-2 PORT MOD. VALVES -
10 08.619.20 SOLENOID -
10 08.619.23 NUT - SOLENOID RETAINING -
12 11.068.69 ADAPTOR-TEE 3/8F-3/8M+3/8M 1
13 10.004.06 HOSE 3/8"BSP X 300MM 90 X ST 1
14 05.835.01 ADAPTOR-SWIVEL 90 3/8"BSP M/F 1
18 05.835.01 ADAPTOR-SWIVEL 90 3/8"BSP M/F 1
19 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 2
20 05.290.04 BONDED SEAL 3/8"BSP 3
21 08.200.01 VALVE - ISOLATING 3/8" BSP 1
22 10.004.14 HOSE 3/8"BSP X 700MM 90 X ST 1
23 05.128.01 ADAPTOR 3/4" BSP X 3/8" BSP 1
24 05.290.06 BONDED SEAL 3/4"BSP 1
25 30.065.76 ACC HC.100/1A CAP 1 LTR 650 PSI 1
26 04.282.42 STUD M10 X 40MM PLATED 2
26 05.281.02 FLAT WASHER 10MM PLATED FORM C 2
26 05.282.02 SPRING WASHER 10MM PLATED 2
26 05.286.02 NUT M10 PLATED 2
*26 09.142.01 STRAP, ACCUMULATOR/VVALVE 1
27 05.835.01 ADAPTOR-SWIVEL 90 3/8"BSP M/F 1
28 10.004.18 HOSE 3/8" BSP X 900MM 90 X ST 1
29 10.004.18 HOSE 3/8" BSP X 900MM 90 X ST 1
30 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 2
31 05.290.04 BONDED SEAL 3/8"BSP 4
32 08.200.01 VALVE - ISOLATING 3/8" BSP 2
33 02.714.01 ADAPTOR-SWIVEL ST 3/8BSP M/F 2
34 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 1
35 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 1
36 05.290.04 BONDED SEAL 3/8"BSP 6
37 07.636.02 BLOCK - DISTRIBUTION 3 PORT 2
38 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 4
39 10.004.08 HOSE 3/8"BSP X 400MM 90 X ST 1
40 10.004.08 HOSE 3/8"BSP X 400MM 90 X ST 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

16 -2



1733 FIRST RAM / LH SLEW RAM CIRCUIT 0997

CONTROL
© VALVE

FROM
MAIN WIRING
S
18 HARNES

FROM SLEW
ISOLATOR WIRE
HARNESS

g@(} .
2

ACCUMULATOR

26

L.H. SLEW
RAM (1)

57 RAM

16 -1



1733 FIRST RAM/LH SLEW RAM CIRCUIT 0997
REF PART NO DESCRIPTION QTY
41 05.290.14 ADAPTOR 3/8" BSP X 3/8" BSP 2
42 05.290.04 BONDED SEAL 3/8"BSP 2
*43 08.557.01 HYDRAULIC RAM 100 BORE 175 STK 1
43 08.557.02 SEAL KIT FOR 08.557.01 -
44 02.771.11 TENSION BUSH 45 X 40 X 40 1
45 02.771.03 TENSION BUSH 45 X 40 X 50 1
46 10.003.19 HOSE 3/8"BSP X 950MM ST X ST 1
47 10.003.11 HOSE 3/8"BSP X 550 8T X ST 1
48 05.124.01 ADAPTOR 3/8" BSP X 3/8" BSP 2
49 05.290.04 BONDED SEAL 3/8"BSP 2
50 08.556.05 HYDRAULIC RAM 90 BORE 703 STRK 1
51 02.771.03 TENSION BUSH 45 X 40 X 50 1
52 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
53 05.835.01 ADAPTOR - SWIVEL 90 3/8"BSP MF 1
*54 08.619.09 SOLENOID VALVE - PACKARD COIL 1
54 30.072.08 SOCKET CAPSCREW M6 X 65 2
54 30.070.64 NUT NYLOC M6 2
55 01.099.01 ADAPTOR 3/8"BSP. X 1/4"BSP. 2
56 05.290.04 BONDED SEAL 3/8" BSP 2
57 10.002.15 HOSE 1/4" BSP X 600-90 X ST 2
60 09.141.01 BRACKET-VALVE 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.

16-3



1733 RH SLEW RAM CIRCUIT 0997

DSR TO DIVERTER

MACHINES VALVE FROM MOTOR
CIRCUIT

ONLY

CONTROL

<

FROM SLEW
ISOLATOR WIRE
HARNESS

SECOND SLEW

16 -1



1733 RH SLEW RAM CIRCUIT 0997
REF PART NO DESCRIPTION QrTyY
70.807.01 RH SLEW RAM CIRCUIT
01 05.953.01 GREASE NIPPLE M6 1
*01 08.556.04 HYDRAULIC RAM 90 BORE 214 STRK 1
02 02.771.03 TENSION BUSH 45 X 40 X 50 1
03 05.290.04 BONDED SEAL 3/8"BSP 2
04 03.028.16 RESTRICTOR 3/8X1/4"BSP 1.00MM 2
05 10.002.23 HOSE 1/4"BSP X 1300MM 90XST 1
06 10.001.24 HOSE 1/4"BSP X 1400MM ST X ST 1
07 10.002.08 HOSE 1/4"BSP X 400MM STR X 80 1
08 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 1
09 01.099.01 ADAPTOR - 3/8"BSP X 1/4 BSP 3
10 05.290.04 BONDED SEAL 3/8"BSP 9
11 05.433.01 PLUG 3/8"BSP PLATED 4
12 02.714.01 ADAPTOR-SWIVEL ST 3/8BSP M/F 1
*13 06.277.11 RELIEF VALVE ASSY (BREAKOUT) 210 BAR 1
13 06.277.02 SEAL KIT FOR (06.277.01) VALVE -
13 06.277.20 RELIEF VALVE CARTRIDGE 210 BAR -
14 05.835.01 ADAPTOR-SWIVEL 90 3/8"BSP M/F 1
15 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
15 09.857.01 DSR CONTROL VALVE 210 BAR 1
16 01.099.01 ADAPTOR - 3/8"BSP X 1/4" BSP 1
17 10.002.12 HOSE 1/4" BSP X 600 - 90 X ST 1
*18 08.619.09 VALVE - SOLENOID PACKARD COIL 1
18 30.072.08 SOCKET CAPSCREW M6 X 65 2
18 30.070.64 NUT NYLOC M6 2
19 09.215.01 BRACKET - R/V MOUNTING 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

16 -2



1733 SECOND RAM AND TELESCOPIC RAM CIRCUITS 0997

CONTROL ‘

TELESCOPIC
RAM

SECOND ARM




1733 SECOND RAM & TELESCOPIC RAM CIRCUITS 0297
REF PART NO DESCRIPTION QTY
70.809.01 SECOND RAM CIRCUIT
*01 07.671.02 RAM ASSY 4" X1.5" X 685 STROKE 1
01 30.048.11 SEAL KIT 8TON -
01 30.054.09 GREASE NIPPLE 1/4" BSF 2
02 07.671.88 BUSH 1
03 07.671.80 ROD END BUSH 1
04 05.290.04 BONDED SEAL 3/8"BSP 2
05 03.028.08 RESTRICTOR 3/8BSP X 1/4BSP 1
06 01.199.01 ADAPTOR 3/8" BSP X 1/4" BSP 1
07 10.002.29 HOSE 1/4"BSP X 1900MM 90XST 1
08 10.001.36 HOSE - 1/4" BSP 2600 ST X ST 1
*09 03.655.16 PIN - DIA 35 X 200 1
09 05.282.02 SPRING WASHER 10MM PLATED 1
09 05.286.02 NUT M10 PLATED 1
09 05.291.18 BOLT M10 X 65MM PLATED 1
20 05.835.04 ADAPTOR-SWIVEL 90 1/4" BSP MF 2
72.429.01 TELESCOPIC RAM CIRCUIT
*10 07.626.07 RAM ASSY.2"BORE X 1725 STROKE 1
10 30.049.61 SEAL KIT RAM-4908-07.626.02-07 -
1" 05.290.02 BONDED SEAL 1/4"BSP 1
12 05.129.01 ADAPTOR 1/4 BSP X 1/4 BSP 1
13 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
14 10.001.46 HOSE 1/4"BSP 3600 ST X ST 1
15 10.001.46 HOSE 1/4"BSP 3600 ST X ST 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER.

17 -2



1733 TURNTABLE RAM AND COWL RAM CIRCUIT 0997

CONTROL

[e _ TURNTABLE <
g \ RAM -”"‘
. - g

- ’/‘

18 - 1



1733 COWL RAM CIRCUIT 0297
REF PART NO DESCRIPTION QTY
72.428.01 COWL RAM CIRCUIT
*01 07.672.03 RAM ASSY - 3.1/4" X 460 STROKE 1
01 30.048.10 SEAL KIT -
01 30.054.09 GREASE NIPPLE 1/4" BSF 1
01 30.054.10 GR/NIPPLE 1/4" BSF ANGLED 135 1
*02 05.290.04 BONDED SEAL 3/8"BSP 2
22 01.099.01 ADAPTOR 3/8BSP X1/4BSP 2
23 05.990.10 HOSE 1/4"BSP X 500MM 90 X ST 1
*24 05.990.12 HOSE 1/4"BSP X 600MM 90 X ST 1
25 05.281.02 FLAT WASHER 10MM PLATED 2
25 05.282.02 SPRING WASHER 10MM PLATED 2
25 05.286.02 NUT M10 PLATED 2
*25 09.125.01 VALVE (SOL) 6 PORT DIVERTER 1
25 05.291.14 BOLT M10 X 45MM PLATED 6
26 07.835.02 GASKET FOR HIRSCHMAN CONNECTOR 1
26 07.835.03 SCREW FOR HIRSCHMANN CONNECTOR 1
*26 08.647.01 WIRE LOOM - POWER TURNTABLE 1
27 01.099.03 ADAPTOR 1/2BSP X 1/4BSP 6
28 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
29 10.002.32 - HOSE 1/4"BSP X 2200MM 90 X ST 1
30 10.002.32 HOSE 1/4"BSP X 2200MM 90 X ST 1
31 10.002.10 HOSE 1/4"BSP X 500MM 90 X ST 1
32 10.002.10 HOSE 1/4"BSP X 500MM 90 X ST 1
33 10.001.33 HOSE 1/4" BSP X 2000MM ST X ST 1
34 10.001.33 HOSE 1/4" BSP X 2000MM ST X ST 1
35 10.001.46 HOSE 1/4"BSP 3600 ST X ST 1
36 10.001.46 HOSE 1/4"BSP 3600 ST X ST 1
37 07.672.93 ROD END BUSH 2
38 05.290.05 BONDED SEAL 1/2"BSP 6
39 05.129.01 ADAPTOR 1/4" BSP. X 1/4" BSP. 2
40 10.001.06 HOSE 1/4" BSP.X 300 ST X ST. 1
41 10.001.06 HOSE 1/4" BSP.X 300 ST X ST. 1
70.859.01 TURNTABLE RAM CIRCUIT
17 07.626.04 RAM ASSY 2"BORE X 63 STROKE 1
18 05.290.05 BONDED SEAL 1/2"BSP 2
19 03.028.19 RESTRICTOR 1/2 X 1/4" BSP 1.00MM 2
20 05.835.04 ADAPTOR - SWIVEL 90 1/4"BSP MF 2
21 30.054.09 GREASE NIPPLE 1/4" BSF 3

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

18 -2



1733

OIL COOLER ASSEMBLY

0997

TEE'S INTO PUMP
CIRCUIT PAGE

NT T T T T T TN

19 -1



1733 OIL COOLER KIT 0997
REF PART NO DESCRIPTION QTY
72.579.02 OIL COOLER KIT

01 09.901.01 FAN - 12V ELECTRIC 1
02 05.264.02 SETSCREW M8 X 25MM PLATED 4
02 05.287.01 SELF-LOCKING NUT M8 PLATED 4
*02 09.900.01 BRACKET - OIL COOLER 1
03 08.156.01 POLY.STRIP SELF ADH. 16 X 6 X 1650 1
*03 09.433.01 OIL COOLER - 370 X 305 1
04 05.287.03 SELF-LOCKING NUT M12 PLATED 8
*04 09.435.01 SPACER - 100 X M12 PLATED 4
05 09.441.01 BRACKET - OIL COOLER 1
07 09.436.01 ADAPTOR - 1"NPT X 3/8"BSP M/M 1
08 10.004.14 HOSE 3/8"BSP ST X 90 S.SEAL 700 1
09 09.436.02 ADAPTOR - 1"NPT X 3/4"BSP M/M 1
10 10.010.15 HOSE 3/4"BSP ST X 90 S.SEAL 750 1
12 09.442.01 WIRE LOOM 1
*13 08.987.02 CABLE ASSY - 5.5M 10 AMP 1
13 08.987.03 FUSE - 10A CONTI . 20A BLOW -
14 04.056.02 ADAPTOR-SWIVEL TEE 1"BSP F/M/M 1
15 02.714.05 AD.STR.SWIV 1"BSP X3/4"BSP F/M 1
16 07.082.01 BLANKING CAP 3/8"BSP 1
17 05.835.03 ADAPTOR-SWIVEL 90 3/4” BSP M/F 1

*MAIN PART IN GROUP, RELATED PARTS HAVE SAME REFERENCE NUMBER

19 -2



1733 DECALS : 0997

e oerrby e —  TRANSP
TR gm  TRANSPORT BEFORE FITTING OR OPERATING THIS

HEDGE CUTTING MACHINE READ THE INSTRUCTION MANUAL.
’ IF NO MANUAL AVAILABLE CONTACT THE

VERGE ' DEALER SUPPLYING THE MACHINE OR

e MOWING . BOMFORD TURNER SERVICE DEPARTMENT.

L e —1 : ~ IMPORTANT!

11
PARKING

TRANSPORT

8 ) 02 950 01

3

_l CRANE LIFTING CAPACITY

. T o , DAY WEIGHT OF THIS UNIT DOES NOT EXCEED
WARNING 1000 Kg. (2200 ibs)

CheCk Gearbox OI' Level FOR OPERATIONAL WEIGHT ADD ATTACHMENTS Olf €1C
BEFORE USE

DO NOT LUBRICATE LT erom PoINTS CAUTION

't

TELESCOP'C ARMS SUITABLE FOR PRE.ASSEMBLY READ THE INSTRUCTION MANUAL.

TRANSIT ONLY it v ENSURE CUTTING HEAD IS ON THE GROUND OR THAT
BOTH TAPS ON THE KINGPOST ARE IN THE TRANSPORT

POSITION, BEFORE SWITCHING OFF THE CONTROL BOX
OR REMOVING 1TS POWER SUPPLY.

r””""”"”’l’I”""Il’i"’i ¥ THE CORRECT PROCEDURES ARE NOT FOLLOWED

i f UNEXPECTED SLEW AND ARM MOVEMENTS WILL OCCUR.
: CAUSING THE HEAD TO DROP, WHEN THE ELECTRICAL

SUPPLY TO THE MACHINE IS SWITCHED OFF OR

7 AEMOVED.
12 16'———'— THE FIRST RAM AND SLEW RAM CIRCUITS ARE INTER-
13 CONNECTED TO GIVE AN AUTO RETURN BREAKOUT.
/IO

OPERATION OF FIRST AAM CONTROL WITH THE ARMS
IN A MID-SLEW POSITION WILL CAUSE THE ARMS TO
DROP AND SLEW.

TO STOP THIS MOVEMENT OPERATE THE SLEW
CONTROL IN EITHER DIRECTION.

WARNING

Do not excead stated
limit during slewing
or transport,

CAUTION

DO NOT WORK UNDER IT IS IMPORTANT THAT BOTH TAPS ON THE KINGPOST
UNSUPPORTED MACHINE ARE IN THE TRANSPORT POSITION, BEFORE TRAVELLING

WITH THE MACHINE IN 1TS TRANSPORT POSITION.

FrOFIFFIFIIFIIFINIFIILLIELLL L L L Ll

20 -1



1733 DECALS 0997
REF PART NO DESCRIPTION QTY
72.396.01/72.432.01/72.623.02 DECALS
01 08.728.09 DECAL - BOMFORD B81-81 LH 1
02 08.728.10 DECAL - BOMFORD B81-81 RH 1
03 03.785.01 DECAL - GREASE 4
04 30.222.31 DECAL - "DO NOT LUBRICATE" 1
05 06.007.05 DECAL - WEIGHT 1000KG 1
06 07.767.05 DECAL - INST MANUAL LARGE (BT) 1
07 02.948.01 DECAL - LIFTING POINT INST 1
08 30.023.32 FILLER LABEL (GEARBOX) 1180 1
10 30.141.05 WARNING DECAL 'S' SLEWING POSITION 1
11 02.950.01 DECAL - LIFTING POINT 1
12 07.333.01 DECAL - CAUTION 2
13 08.632.01 DECAL - TRANSPORT 2
15 08.631.01 DECAL - HYDRACUSHION INSTRUCTION 1
16 08.982.01 DECAL - SLEW CAUTION 2
19 07.256.01 DECAL - GT 1
20 09.810.01 DECAL - GREASE (8 HOURS) 12
21 09.843.06 DECAL - LIFT POINT 1500 KG 1
22 41582.01 DECAL - POWER PLUS 1

20 -2




1733 DECALS 0997

ITEMS 13 & 9 ARE POSITIONED
ON SIDE OF TANK AS
INDICATED

ITEMS 10 & 11 ARE POSITIONED
ON FRONT SIDE OF TANK AS
INDICATED

18
POWER PLUS
DECAL

BOMFORD
B81-81 DECAL.

(4)
@)—

ITEMS 4 & 3 ARE POSITIONED
ON FRONT OF TANK NEAR
THE PTO SHAFT

21 -1



1733 DECALS 0997
REF PART NO DESCRIPTION QTyY
74.913.01/72.623.02 DECALS
01 08.632.01 DECAL - TRANSPORT 2
02 09.030.01 DECAL - OIL FILTER 1
03 09.811.01 DECAL - MAX PTO SPEED 540 -
04 09.811.04 DECAL - MAX PTO SPEED 540 ACW 1
05 09.821.01 DECAL - READ INSTRUCTION BOOK 1
06 09.821.02 DECAL - STAY CLEAR O'HD CABLES 1
07 09.821.03 DECAL - DON'T STAND UNDER ARMS 1
08 09.821.06 DECAL - SLEW DANGER 2
09 09.821.07 DECAL - RESIDUAL PRESSURE 1
10 09.821.09 DECAL - HOT SURFACE 1
11 09.821.10 DECAL - KEEP NUTS TIGHT 1
12 09.821.12 DECAL - ARMS HIT CAB (REAR) 1
13 09.821.16 DECAL - KEEP OUT ZONE 1
14 09.821.23 DECAL - PINCH POINT 1
15 09.845.01 DECAL - APPROVED OILS 1
16 09.846.01 DECAL - OIL FILTER CHANGE 1
17 09.852.01 DECAL - ARM FLOAT 1
18 41582.01 DECAL - POWER PLUS 1
19 07.256.01 DECAL - GT 1
20 09.810.01 DECAL - GREASE (8 HOURS) 12
21 09.843.06 DECAL - LIFT POINT 1500 KG 1
22 41582.01 DECAL - POWER PLUS 1

21 -2



1733 DECALS 0997

ITEM 8 1S POSITIONED ON SIDE
OF KINGPOST AS ON OPPOSITE
SIDE

L

=
g

C

ITEM 6 1S POSITIONED
ON TOP OF ARM AS
INDICATED

21-3



1733 DECALS 0997
REF PART NO DESCRIPTION QTY
74.913.01/72.623.02 DECALS
01 08.632.01 DECAL - TRANSPORT 2
02 09.030.01 DECAL - OIL FILTER 1
03 09.811.01 DECAL - MAX PTO SPEED 540 -
04 09.811.04 DECAL - MAX PTO SPEED 540 ACW 1
05 09.821.01 DECAL - READ INSTRUCTION BOOK 1
06 09.821.02 DECAL - STAY CLEAR O'HD CABLES 1
07 09.821.03 DECAL - DON'T STAND UNDER ARMS 1
08 09.821.06 DECAL - SLEW DANGER 2
09 09.821.07 DECAL - RESIDUAL PRESSURE 1
10 09.821.09 DECAL - HOT SURFACE 1
11 09.821.10 DECAL - KEEP NUTS TIGHT 1
12 09.821.12 DECAL - ARMS HIT CAB (REAR) 1
13 09.821.16 DECAL - KEEP OUT ZONE 1
14 09.821.23 DECAL - PINCH POINT 1
15 09.845.01 DECAL - APPROVED OILS 1
16 09.846.01 DECAL - OIL FILTER CHANGE 1
17 09.852.01 DECAL - ARM FLOAT 1
18 41582.01 DECAL - POWER PLUS 1
19 07.256.01 DECAL - GT 1
20 09.810.01 DECAL - GREASE (8 HOURS) 12
21 09.843.06 DECAL - LIFT POINT 1500 KG 1
22 41582.01 DECAL - POWER PLUS 1

21-4



